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Experimental Study on Pull-out Type Fracture of Beam-to-Column Connection Used
Super-Heavy H-Shape
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Synopsis :

The behavior of super-heavy H-shape on pull-out type fracture at beam-to-column
connection has been studied. At the weld zone of T-joint, super-heavy H-shape has the
weakest part between heat affected zone and base metal. Theoretically, a crack under
10mm in length can cause such fracture at the part. Experimentally it occurs when
beam flange has thickness over 40mm, if connection has been designed and constructed
with ordinary method. One of the reasons is an increase of "equivalent stress" at beam
edge because of "plastic constraint” from column, and the other is existence of original
crack between beam edge and end tab. Furthermore, end tab accelerates an increase of
"equivalent stress" as column stiffener. A method against pull-out type fracture is
proposed for the connection having beam flange thickness over 40mm on the basis of
experimental confirmation of the fact that reasonable treatment of end tab prevents the
fracture.
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Experimental Study on Pull-cut Type Fracture of Beam-to-Column
Connection Used Super-Heavy H-Shape
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- Synopsis :

The behavior of super-heavy H-shape on pull-out type fracture at beam-to-column connecticn has
been studied.

At the weld zone of T joint, super-heavy H-shape has the weakest part between heat affected zone
and base metal. Theoretically, a crack under 10mm in length can cause such fracture at the part.
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Table 2 Tensile test results of base metal
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{ay HSH0S(50hh specimen after test
fa) Pull-out type fracture
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Fig. 11 Beam elements and their strain
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